
27

Drain Cleaning Machine K-1500G

Ref. Catalog
No. No. Description

1 43692 Splash Guard
2 59580 Guide Hose Pin (2)
3 87975 R.H. Screw 10-24 x 5/8" (4)
4 43697 Cable Clamp (2)
5 87970 Nut 10 - 24 (4)
6 59282 Engine Throttle Decal
7 58937 Lever Assy. - Throttle Control
8 58942 Throttle Cable
9 60935 Lock and Adj. Nut (Incl. #7)

10 60910 Soc. Hd. Screw 1/4" - 20 x 5/8"
11 60930 Ball Bearing
12 43702 Body
13 59585 Knob
14 59575 Clutch Handle
15 89815 Grease Fitting
16 68875 F.H. Screw 5/16" - 18 x 1" (3)
17 43707 Clutch Casting
18 23677 Thrust Bearing Assembly
19 23572 Clutch Cone
20 43712 Inside Guard
21 23562 Pulley and Shaft Assembly
22 59325 7/8" Jaw Assembly

59320 11/4" Jaw Assembly
23 60145 Rocker Arm Kit
24 60155 Spring (3)
25 59530 Rocker Arm Set

Ref. Catalog
No. No. Description
26 60150 Rocker Arm Pin w/Clip (3)
27 78780 E-3562 Retaining Ring (3)
28 90105 Pin (3)
29 59500 Nose Piece
30 84425 Screw (2)
31 23547 Front Guard
32 23652 Soc. Hd. Screw 1/4" x 23/4" (3)
33 43717 Label
34 44510 Soc. Hd. Screw 1/4" - 20 x 2"
35 43722 V-Belt - Cable
36 43727 Pulley - Cable

91002 Pulley - (Tecumseh Transmission)
37 60025 Set Screw (2)
38 60265 Hex Screw 1/4" - 20 x 1/2" (2)
39 93560 Pan Screw 1/4" - 20 x 5/8"
40 84435 Bronze Bushing
41 61015 Roller (2)
42 23592 Pin (2)
43 34175 Retaining Ring (2)
44 45247 Main Bearing with Bronze

Bushing
45 43762 Mounting Bracket

91022 Mounting Bracket 
(Tecumseh Transmission)

46 43757 Hex Head Screw (4)

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Main Drive and Body Components

1

2 3

4
5

6

7
8

9

10
11

12

13

14

15 16
17

18

19
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

3839

4041

3

27

4243

44

45

46




